Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

%mnll

PLAIN LANGUAGE SUMMARY FOR TPDES OR
TLAP PERMIT APPLICATIONS

(

TCEQ

Plain Language Summary Template and Instructions for Texas
Pollutant Discharge Elimination System (TPDES) and Texas
Land Application (TLAP) Permit Applications

Applicants should use this template to develop a plain language summary as required by
Title 30, Texas Administrative Code (30 TAC), Chapter 39, Subchapter H. Applicants may
modify the template as necessary to accurately describe their facility as long as the summary
includes the following information: (1) the function of the proposed plant or facility; (2) the
expected output of the proposed plant or facility; (3) the expected pollutants that may be
emitted or discharged by the proposed plant or facility; and (4) how the applicant will control
those pollutants, so that the proposed plant will not have an adverse impact on human health
or the environment.

Fill in the highlighted areas below to describe your facility and application in plain language.
Instructions and examples are provided below. Make any other edits necessary to improve
readability or grammar and to comply with the rule requirements.

If you are subject to the alternative language notice requirements in 30 TAC Section 39.426,
you must provide a translated copy of the completed plain language summary in the
appropriate alternative language as part of your application package. For your convenience,
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
Enter INDUSTRIAL’ or ‘DOMESTIC’ here WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

Travis County Water Control and Improvement District No. 17 (CN600669048) operates the
Steiner Ranch Wastewater Facility (RN101227973), an activated sludge process facility. The
facility is located at 3415 % N. Quinlan Park Road, in Austin, Travis County, Texas 78732.
This application is for a renewal to dispose of treated domestic wastewater at a daily average
flow not to exceed 0.525 million gallons per day (MGD) via drip and spray irrigation, and to
pre-treat and divert flows above 0.525 MGD but not exceeding 1.5 MGD to the City of Austin
regional wastewater system. This permit will not authorize a discharge of pollutants into
water in the state.

Discharges from the facility are expected to contain Biochemical Oxygen Deman (BOD;), pH,
and Chlorine (CL,). Domestic wastewater is treated by a step screen headworks, influent
equalization basin, sequencing batch reactor basins, chlorine contact basins, effluent holding
basins, and tertiary filters. Sludge is treated by aerobic digesters and a belt press.

TCEQ-20972 (08/31/2023) Page 1 of 4
Wastewater Individual Permit Application, Plain Language Template



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES Introduzca INDUSTRIALES’ o ‘DOMESTICAS’ aqui /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

Travis County Water Control and Improvement District No 17 (CN600669048) opera la
instalacion de tratamiento de aguas residuals de Steiner Ranch (RN101227973, una
instalacion do proceso de lodos activados. La instalacion esta ubicada en 3415 % N. Quinlan
Park Road, en la ciudad de Austin, Condado de Travis, Texas 78732. Esta solicitud es para una
renovacion para eliminar aguas residuales domeésticas tratadas a un flujo promedio diario

que no exceda los 0.525 millones de galones por dia (MGD) mediante riego por goteo y
aspersion, y para pretratar y desviar flujos superiores a 0.525 MGD pero que no excedan los
1.5 MGD al sistema regional de aguas residuales de la ciudad de Austin. Este permiso no
autorizara una descarga de contaminantes en el agua en el estado.

Se espera que las descargas de la instalacion contengan Demanda bioquimica de oxigeno
(BOD;) y pH y cloro (CL,). Aquas residuals domesticas. esta tratado por mediante cabezales de
criba escalonada, cuencas de ecualizacion de afluentes, cuencas de reactores discontinuos de
secuenciacion, cuencas de contacto con cloro, cuencas de retencion de efluentes vy filtros
terciarios. El tratamiento de lodos se realiza mediante digestores aerobicos y una prensa de
cinta.

TCEQ-20972 (08/31/2023) Page 2 of 4
Wastewater Individual Permit Application, Plain Language Template



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT
RENEWAL

PERMIT NO. WQ0013294001

APPLICATION. Travis County Water Control and Improvement District No. 17, 3812 Eck Lane,
Austin, Texas 78734, has applied to the Texas Commission on Environmental Quality (TCEQ)
to renew Texas Land Application Permit (TLAP) No. WQ0013294001 to authorize the disposal
of treated wastewater at a volume not to exceed a daily average flow of 525,000 gallons per
day via surface irrigation of 145 acres of golf course and subsurface drip irrigation of 28.7
acres of nonpublic access perennial pastureland. The domestic wastewater treatment facility
and disposal area are located at 3415 1/2 North Quinlan Park Road, near the city of Austin, in
Travis County, Texas 78732. TCEQ received this application on May 20, 2024. The permit
application will be available for viewing and copying at Travis County WCID No. 17,
Conference Room, 3812 Eck Lane, Austin, in Travis County, Texas prior to the date this notice
is published in the newspaper. The application, including any updates, and associated notices
are available electronically at the following webpage:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tlap-applications. This
link to an electronic map of the site or facility's general location is provided as a public
courtesy and not part of the application or notice. For the exact location, refer to the
application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.886446,30.368383&level=18

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tlap-applications.

El aviso de idioma alternativo en espanol esta disponible en
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tlap-applications.

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-